Meropenem m Statut de médicament essentiel v/

Section: 6. Anti-infective medicines » 6.2. Antibacterials » 6.2.2. Watch group antibiotics

EMLc Codes ATC: JO1DHO02

Indication Neutropenia | Code ICD11:4B00.0Z

INN Meropenem

Type de médicament Chemical agent

Groupes d'antibiotiques @M WATCH

Type de liste Liste complémentaire (EML)
(EMLc)

Formulations Parenteral > General injections > IV: 500 mg in vial (as trihydrate) powder for injection; 1 g
invial (as trihydrate) powder for injection

Historique des statuts Ajouté pour la premiére fois en 2017 (TRS 1006)
LME Modifié en 2021 (TRS 1035)

Sexe Tous

Age Aussi recommandé pour les enfants

Limite d'age > 3 months

Equivalence imipenem + cilastatin (Codes ATC: JO1DH51)
thérapeutique

Renseignements sur le Patents have expired in most jurisdictions
brevet Lire la suite sur les brevets.

Wikipédia Meropenem ¥

DrugBank Meropenem

Recommandation du comité d'experts

1. Application to include new higher strength formulations of various antibiotics currently included on the EML to better align with

the dosing needs of adults. The Expert Committee recommended the addition of the new strength formulations of amoxicillin,
cefalexin, ceftriaxone, ciprofloxacin, clindamycin, phenoxymethylpenicillin and vancomycin to the existing listings of these
medicines on the EML for the indications for which they are proposed. The Committee noted that the proposed strength
formulations are higher than those currently included on the Model List, and are appropriate and aligned to meet recommended
doses for treatment of adults, with the advantages of a reduced pill burden in the case of oral formulations, and facilitating a
simplified and safer dose administration in the case of intravenous formulations. 2. Review of square box listings Following the
review of square box listings on the EML and EMLc, the Expert Committee recommended imipenem + cilastatin be specified as a
therapeutic alternative under a square box listing for meropenem on the EML and EMLc as second-choice treatment for severe

complicated intraabdominal infections and high-risk febrile neutropenia.

1. Application to include new higher strength formulations of various antibiotics currently included on the EML to better align with
the dosing needs of adults. The application requested the inclusion of new higher strengths of the following antibiotics on the EML
to better align with the dosing needs of adults: Amoxicillin: solid oral dosage form 1 g Cefalexin: solid oral dosage form 500 mg

Ceftriaxone: powder for injection 2 g Ciprofloxacin: solid oral dosage form 500 mg Clindamycin: injection 600 mg/4 mL, 900 mg/é

mL Phenoxymethylpenicillin: tablet 500 mg Vancomycin: powder for injection 500 mg, 1 g All of the antibiotics for which additional
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strength formulations are proposed are currently included on the EML is various other formulations and strengths for the

indications described below (1).

Résumé des preuves

1. Application to include new higher strength formulations of various antibiotics currently included on the EML to better align with
the dosing needs of adults. Amoxicillin: solid oral dosage form 1 g Most adult and adolescent patients with mild community-
acquired pneumonia or acute bacterial sinusitis can be successfully treated with amoxicillin 1 g every 8 hours for 5 days. The
proposed 1 g oral formulation will allow for a reduced pill burden to complete the course of treatment compared with the currently
listed 500 mg strength formulation, and should facilitate adherence to treatment. Cefalexin: solid oral dosage form 500 mg Most
adult patients diagnosed with exacerbations of chronic obstructive pulmonary disease, can be successfully treated with cefalexin
500 mg every 12 hours for 5 days. For bacterial pharyngitis and mild skin and soft tissue infections, most adult and adolescent
patients can be successfully treated with cefalexin 500 mg every 8 hours for 5 days. The proposed 500 mg oral formulation will
allow for a reduced pill burden to complete a course of treatment compared with the currently listed 250 mg strength formulation,
and should facilitate adherence to treatment. Ceftriaxone: powder for injection 2 g This higher strength formulation is preferable
for the treatment of certain infections because it maximizes the chances of bacterial eradication in order to achieve clinical
success. For example, in the case of acute bacterial meningitis, a ceftriaxone dose of 2 g every 12 hours is needed to achieve
adequate concentrations of the drug in the central nervous system. The recommended duration of treatment is 10 days. For adult
patients with hospital-acquired pneumonia and no risk factors for multidrug-resistant infections, ceftriaxone 2 g a day for 7 days is
a recommended treatment regimen. For complicated intra-abdominal infections, ceftriaxone 2 g per day for 5 days (in combination
with metronidazole) is a recommended treatment in cases where extended-spectrum beta-lactamase strains are not suspected. For
severe cases of enteric fever, if ceftriaxone is used, a dose of 2 g per day for 10 days is recommended. Ciprofloxacin: solid oral
dosage form 500 mg The proposed higher strength formulation will benefit adult and adolescent patients prescribed ciprofloxacin
for infections including acute invasive bacterial diarrhoea, cholera, complicated intra-abdominal infections, enteric fever, low-risk
febrile neutropenia and upper urinary tract infections. Treatment regimens recommend ciprofloxacin doses of 500 mg every 12
hours for 3, 5 or 7 days, depending on the indication or, in the case of cholera, a single dose of 1 g. The proposed 500 mg oral
formulation will allow for a reduced pill burden to complete the course of treatment compared with the currently listed 250 mg
strength formulation, and should facilitate adherence to treatment. Clindamycin: injection 600 mg/4 mL, 900 mg/6 mL The higher
strength formulations of clindamycin are preferable for the treatment of bone and joint infections to maximize the chance of
bacterial eradicationin order to achieve clinical success. For adults and adolescents diagnosed with osteomyelitis, clindamycinis an
acceptable treatment option when methicillin-resistant Staphylococcus aureus (MRSA) is suspected or confirmed when
antimicrobial susceptibility of MRSA to clindamycin is proven or likely. Intravenous clindamycin at a dose of 600 mg every 8 hours
for 4-6 weeks is a recommended dosage regimen in most cases. Clindamycin may also be used in patients allergic to penicillin.
Phenoxymethylpenicillin: solid oral dosage form 500 mg Most adult and adolescent patients with mild community-acquired
pneumonia, bacterial pharyngitis or dental infections can be successfully treated with phenoxymethylpenicillin 500 mg every 6
hours for 5 days; however, a longer treatment duration may be recommended in some circumstances. The proposed 500 mg
strength oral formulation will allow for a reduced pill burden to complete the course of treatment compared with the currently
listed 250 mg strength formulation and should facilitate adherence to treatment. Vancomycin: powder for injection 500 mg, 1 g For
adult and adolescent patients with high-risk febrile neutropenia when MRSA infection is suspected, weight-based dosing of
vancomycin is recommended (15-20 mg/kg every 12 hours). The 500 mg and 1 g strength formulations will allow for the

achievement of recommended dose using fewer vials, compared with the currently listed 250 mg strength.

Considérations du comité

1. Application to include new higher strength formulations of various antibiotics currently included on the EML to better align with
the dosing needs of adults. All proposed formulations are approved by several regulatory agencies including the US Food and Drug

Administration and European Medicines Agency, and are available in most countries.

Recommandations de la LME : Neutropenia

Premier choix Second choix




LOW-RISK

ciprofloxacin

amoxicillin + clavulanic acid

HIGH-RISK

piperacillin + tazobactam meropenem

amikacin vancomycin

1. Application toinclude new higher strength formulations of various antibiotics currently included on the EML to better align with t
he dosing needs of adults.

1. WHO Model List of Essential Medicines. 21st List. Geneva, World Health Organization; 2019. (https://apps.who.int/iris/handle/1

0665/330668, accessed 13 August 2021).
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